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Lowest Band Edge / 1RB0 and 1RB24 Highest Band Edge / 1RB0 and 1RB24

Spectrum

7 Spectrum l"%’
Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgPwr
Limit Gheck ATk ARS
20 ghin® —PPURIOUS_LINE_aBS BPURIOUS_) INE_ABS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz s Stop 725.0 MHz
'Spurious Emissions 'Spurious Emissions
Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit | Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit |
690,000 MHz 98.900 MHz 100,000 kHz 65665555 MHz 34,69 dBm -21.69 B 706,000 MHz 716.000 MHz 100,000 kHz 706.53447 MHz 19.43 dbm -10.57 B
693,900 MHz 639.000 MHz 20,000 kHz 698.99525 MHZ -27 .12 dBm -14.13 dB 716.000 MHz 716.100 MHz 20,000 kHz 716.01154 MHZ -30.22 dim -17.22 d8
693,000 MHz 709.000 MHz 100,000 kHz 55935465 MHZ 19.10 dBm -10.50 dB 716,100 MHz 725.000 MHz 100,000 kHz 716.10445 MHZ -35,39 dBm -22.39 dB
L JL J [ L JL J [

Spectrum

(=)

SEGL Count 100/100

Ref Level 30.00 dam

offset 11.30 d&

Mode Auto Sweep

Spectrum

(=)

SEGL Count 100/100

Ref Level 30.00 dam

offset 11.30 d&

Mode Auto Sweep

(@1 AvgPwr (@1 AvgPwr
Limit gheck SPURIGNIE CHBEKARS
2 _BPURIOUS 5 PAES 2 _BPURIOUS J
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L0 H L b ¥
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz s Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit | Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit |
690,000 MHz 98.900 MHz 100,000 kHz 9655760 MHZ 55,72 dem —48.72 dB 706,000 MHz 716.000 MHz 100,000 kHz 710.85015 MHz 14.46 dBm -15.54 dp
699,900 MHz 699.000 MHz 20,000 kHz 698.98407 MHZ -62,96 dBm -49,96 8 716,000 MHz 716.100 MHz 20,000 kHz 716.03202 MHZ -61,54 dBm -48,54 di
699,000 MHzZ 709.000 MHz 100,000 kHz 703.58031 MHZ 14.67 dBrn -15.33 dB 716,100 MHz 725.000 MHz 100,000 kHz 716.33561 MHZ -59.26 dBm -46.36 di
L JL 4 - L JL 4 -
Spectrum l"r‘,’ Spectrum l"r‘,’
Ref Level 30,00 dam  Offset 11.30 d8 Mode auto Sweep Ref Level 30,00 dam  Offset 11.30 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit Gheck JRIGE Cliek ABS
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20 Line URIOUS_) INE_ABS, 20 Line URIOUS_) INE_ABS,
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400 1 L 400 !‘7\\
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e [T
g 60 d
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | Powerabs | ALimit | Rangelow | RangeUp | RBW 1 Fregquency | Powerabs | ALimit |
690,000 MHZ 698.900 MHz 100,000 kHz 569B.83555 MHZ -35,58 dBm -22,58 dB 706,000 MHZ 716.000 MHz 100,000 kHz 706.55445 MHZ 1,90 dBm -28,10 dB
693,900 MHz 699.000 MHz 30,000 kHz 596.99995 MHz -34,85 dBm -21.85 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00085 MHz -39.73 dém -26.73 dB
699,000 MHzZ 709.000 MHz 100,000 kHz 703.50050 MHZ 2,19 b -27.81 d8 716.100 MHz 725.000 MHz 100,000 kHz 716.10445 MHZ -39,60 dBm -26.60 df
L JL J L JL
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12B / 5MHz+10MHz

256QAM

Lowest Band Edge / 1RB0 and 1RB49

Spectrum

Highest Band Edge / 1RB0 and 1RB49

Ref Level 30.00 dam  Offset 11.30 d&
SGL Count_100/100
@1 AvgPwr

Made Auto Sweep

Limit Gheck
20 gkl —BPURIOUS_LINE_aBS

10d

| TNE_ABS

Ao ‘d L"w - ;

it

CF 702.0 MHz 3003 pts Span 24.0 MHz
'Spurious Emissions
Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit |
690,000 MHz 98.900 MHz 100,000 kHz 656.65868 MHZ 54,58 dBm —41.58 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.955995 MHz -54.39 dBm -41.39 dB
693,000 MHz 714.000 MHz 100,000 kHz 65955165 MHZ 9,07 dBm -20.93 d
L JL J [

Spectrum

Ref Level 30.00 dam  Offset 11.30 d&
SGL Count_100/100
@1 AvgPwr

Made Auto Sweep
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20 Line URIOUS_)LINE_ABS
1640
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50 dim J
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60 dBm it . v [
Start 701.0 MHz s SIDE 72! MHz
Spurious Emissians

Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit |
701.000 MHz 716.000 MHz 100,000 kHz 701.50665 MHZ 9,11 dem -20.89 B
716.000 MHz 716.100 MHz 30,000 kHz 716.06229 MHz -50.72 dBm -37.73 d8
716,100 MHz 725.000 MHz 100,000 kHz 716.13112 MHz -52,69 dbm -39.89 d@

L JL

Spectrum

Ref Level 30.00 dam  Offset 11.30 d&

(=)

Mode Auto Sweep

SEGL Count 100/100

Spectrum

(=)

Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep
SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit gheck SPURIGNIE CHBEKARS
> _$PURIOUS 5 PABS > _bPURIOUS 5
20 ghine _BPURIOUS_LINE_ABS ; 20 ghine _BPURIOUS_LINE_ABS
i
10 df t 10 df {
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f‘ I\ -20d
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T
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i \'\Ir | i
50 dm 7 -\ I f + -50 dBm
il \Y | . j
e " ™ s Wl el sk Y
CF 702.0 MHz 3003 pts Span 24.0 MHz Start 701.0 MHz s Stop 725.0 MHz
'Spurious Emissions 'Spurious Emissions
Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit |
690,000 MHz 98.900 MHz 100,000 kHz 686.83332 MHz -55.25 dém 48,25 dB 701.000 MHz 716.000 MHz 100,000 kHz 705.98252 MHzZ 14.36 dbm -15.64 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.91773 MHz -62.89 dBm -49.89 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.04411 MHz -63.32 dBm -50.33 dB
699.000 MHz 714.000 MHz 100.000 kHz 703.95255 MHz 14.57 dBm -15.43 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.22003 MHz -59.79 dBm -46.79 dB
L JL J e L JL J e
Spectrum l“vn Spectrum
Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep

SEGL Count 100/100

Limit Gheck
20 gkl —BPURIOUS_LINE_aBS

|

LTNE_ABS I ﬂ I

1

CF 702.0 MHz 3000 pts Span 24.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | Powerabs | ALimit |
690.000 MHZ £698.900 MH2 100,000 kHz 698.89555 MH2Z -47.13 dBm -34.13 dB
593,900 MHz 99,000 MHz 30,000 kHz 696.95715 MHz -47 66 dBm -34.86 dB
699.000 MHz 714,000 MHz 100,000 kHz 702.70879 MHz 186 dBim -28.14 dB
L L

Ref Level 30,00 dam  Offset 11.30 d8
SGL Count 100/100
@1 AvgPwr

Mode Auto Sweep
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/ Iy
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\%—.u____%
60 d —
Start 701.0 MHz 3000 pts Stop 725.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | Powerabs | ALimit |
701.000 MH2 716.000 MH2 100,000 kHz 704.28921 MHZ 1.68 dBm -28.32 dB
716.000 MHz 716,100 MHz 30,000 kHz 716.01024 MHz -47.06 dBm -34.06 dB
716,100 MHz 725,000 MHz 100,000 kHz 716.11334 MHz -45,86 dBim -32.86 dB
L L

Page Number 1 A12B-15 of 19




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

Conducted Spurious Emission

LTE Band 12B / 5MHz+5MHz

QPSK

Lowest Channel / 1RB0 and 1RB24

Lowest Channel / 1RB24 and 1RB0

1 24.0UM.202

oo oo
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr
Twrk PARS Limit Twrk
SPURIOUS LINE_ABS PABS -10 4fjgSPURIOUS LINE ABS
LINE_ABS 5_LINE_ABS_
-30 dBm
-40 dBm
S e PRI 0™ il o g™ e N I S
- 50 dBrm v
-70 dB
80 80 dB
-90 dBm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -44.68 dBm -31.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 570.18408 MHz -58.73 dBm -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 931.93738 MHz -57.68 dBm -44,68 dB 725,000 MHz 1.000 GHz 100.000 kHz 927.63816 MHz -57.28 dBm -44,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48888 GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40765 GHz -46.24 dBm -33.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -42.76 dBm -29.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92476 GHz -42.66 dBm -29.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.21377 GHz -42.81 dBm -29.81 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.21477 GHz -42.77 dBm -29.77 dB
hid hid
( ) ) Y r ) , ]

MiddleChannel / 1RB0 and 1RB24

Middle Channel / 1RB24 and 1RB0

n n
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit Twrk PARS Limit Twrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4dpe_SPURIOUS LINE ABS
. I . I
S_LINE_ABS S_LINE_ABS
40 dBm
L P e pireios™] ot | A i ™)
- ~ . ~
. 50 dBm
it
-70 dB
80 80 dB
-90 dBm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 627.32975 MHz -58.55 dBm -45.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.57973 MHz -58.43 dBm -45.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 931.83739 MHz -57.99 dBm -44,99 dB 725,000 MHz 1.000 GHz 100.000 kHz 944 63507 MHz -58,00 dBm -45,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -47.07 dBm -34.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41515 GHz -46.99 dBm -33.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -42.57 dBm -29.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -42.50 dBm -29.50 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72157 GHz -43,02 dBm -30.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.72557 GHz -42.88 dBm -29.88 dB
hid hid
L JL ) L JL )
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LTE Band 66B / 5SMHz+5MHz

QPSK

Highest Channel / 1RB0 and 1RB24 Highest Channel / 1RB24 and 1RB0

o =0 [ em—— =
Ref Level 0.00 dBm  Offset 11,30 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tmrk Paks Limit Tmrk PAES
10 4 PURIOUS LINE ABS PABS 10 4 PURIOUS LINE ABS PABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 der
I RSN S P — e | st e ™
A sods b3
o
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 688.32513 MHz -48.49 dBm -35.49 dB 30.000 MHz 630.000 MHz 100.000 kHz 631.12946 MHz -58.57 dBm -45.57 dB
725,000 MHz 1.000 GHz 100.000 kHz 998.62525 MHz -57.80 dBm -44.80 dB 725,000 MHz 1.000 GHz 100.000 kHz 943.73523 MHz -57.79 dBm -44.70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.07376 GHz -46.93 dBm -33.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42264 GHz -46.69 dBm -33.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89326 GHz -42.63 dBm -29,63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -42.50 dBm -29,50 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89676 GHz -42.96 dBm -29.96 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93377 GHz -43.09 dBm -30.09 dB
T T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12B / 5MHz+10MHz

QPSK

Lowest Channel / 1RB0 and 1RB49

Lowest Channel / 1RB24 and 1RB0

Ref Level 0.00 dBm Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBm Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Tmrk Limit Tmrk
10 difE_SPURIOUS LINE_ABS 10 4R INE_ABS
I | SPURIOUS_LINE_ABS_
20
-30 dBm
-40 der
e N UL N e W, BRI
o v L i
-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 634.97917 MHz -58.63 dBm -45.63 dB 30.000 MHz 630.000 MHz 100.000 kHz 626.97977 MHz -58.51 dBm -45.51 dB
725,000 MHz 1.000 GHz 100.000 kHz 058.33258 MHz -58.01 dBm -45.01 dB 725,000 MHz 1.000 GHz 100.000 kHz 820.75750 MHz -57.93 dBm -44.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.93927 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -47.09 dBm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -42.62 dBm -29,62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42.78 dBm -29,78 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93727 GHz -42.96 dBm -29.96 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.73407 GHz -42.89 dBm -29.89 dB
hid hid
\ X ) \ X ) Foe

Middle Channel / 1RB0 and 1RB49

Middle Channel / 1RB24 and 1RB0

Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit Twrk Limit Twrk
PURIOUS LINE_ABS URIOUS | INE_ABS
5_LINE_ABS_ SpU 5_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
o | e i eeie™ e aagia ) WP N R
- i g A
-50 derr :
—
70da
80 80 dB
-90 dBm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 617.23051 MHz -58.34 dBm -45.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.42974 MHz -58.75 dBm -45.75 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.33094 MHz =57.75 dBm -44,75 dB 725,000 MHz 1.000 GHz 100.000 kHz 9651.03209 MHz -57.91 dBm -44,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88225 GHz -47.03 dBm -34.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41015 GHz -46.93 dBm -33.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -42.74 dBm -29.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -42.63 dBm -29.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90577 GHz -42.80 dBm -29.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.21677 GHz -42,95 dBm -29.95 dB
hid hid
L JL ) L JL J
10:03:3 Date: 24.JUN.2025
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LTE Band 66B / 5MHz+10MHz

QPSK

Highest Channel / 1RB0 and 1RB49 Highest Channel / 1RB24 and 1RB0

trum k= pectrum k=
Ref Level 0.00 dBm  Offset 11,30 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tmrk Paks Limit Tmrk PAES
10 4 PURIOUS LINE ABS PABS 10 4 PURIOUS LINE ABS PABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 der
O | WP U SR e s NP NP
50 dbr -
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 633.37929 MHz -58.53 dBm -45.53 dB 30.000 MHz 630.000 MHz 100.000 kHz 635.92910 MHz -58.42 dBm -45.42 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.63834 MHz -57.92 dBm -44.92 dB 725,000 MHz 1.000 GHz 100.000 kHz 945.78486 MHz -57.69 dBm -44.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.06676 GHz -47.23 dBm -34.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -46.86 dBm -33.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.69 dBm -29,60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -42.70 dBm -29,70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70957 GHz -42.92 dBm -29.92 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.72407 GHz -42.75 dBm -29.75 dB
T T

L JL J
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 5.88 6.29 6.55 PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 13 / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cbm  Offset 11,40 di RefLavel 30.00 dbm  Offset 11.40 di
o att 30 08 AQT 2 ms ® RBW 10 MHz e At 30 dB__AQT 2 ms ® RBW 10 MHz
@152 view (6152 view
C‘,:.\ﬁ}
o e .-
& :
0.0 0.01
A A%
\ |
1E ¥ 1E-0;
if K
\ i\
i 1 1 i
1E “ 1E-0 *
1 b
I ¥
1 10 \
b |
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Mean | pPeak | Crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | D019 |
Trace 1 | 2253 dem 28,30 dbm 5.7 0B 2.55 0B 417 0B .01 08 5.48 08 Trace 1 [ 21.61d8m  26.51 dem 5.90 0B 3.13 d8 4.87 d 5.88 d8 6.45 d8
I ——— —_—
J J W [ il ] (I
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,40 di RefLevel 30.00 dbm  Offset 11,40 oi
ke 30.ds__AQT 2 ms @ RBW 10 MHz o a0de _AQT 2 ms @ RBW 10 MHz
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Ci y Cumulative Distril Function Samples: 130000 ary istril Function Samples: 130000
Mean | pPeak | Crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | D019 |
Trace 1 | 20,45 dem 27,60 dBm .35 0B 3.19 6B .13 dB 5.29 0B .01 68 Trace 1 [ 18.71d8m  27.40 dem £.60 0B 3.25 d8 5.33 d8 5.55 d8 7.48 d8
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il ) I i ] (I
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.97 4.81 10.12 | 10.04 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.93 4.89 9.84 9.66 - - - -
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LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ctrum &3

Ref Level 30.00 dém  Offset 11,40 df & RBW 100 kHz
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pectrum &3
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swanranas. FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

Spectrum
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Ref Level 30.00 dém

Offset 11,40 di & RBW 100 kHz

Spectrum
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Ref Level 20,00 dbm 11,40 0B @ RBW 300 khz
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ssamon . FCC RADIO TEST REPORT Report No. : FG550916B
Occupied Bandwidth
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.47 4.48 8.98 8.98 - - - -
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.47 4.48 9.08 9.00 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 13

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,40 dB & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.40 & = RBW 100 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7814481 MHZ 16.72 dam ML L 782.6179 MHZ 16,82 dam
T1 1 779.773223 MHz 10,66 dBm Oce Bw 4477552245 MHz T1 L 779.766223 MHz 9.09 dBm Oce Bw 4.48B551145 MHz
T2 1 784.250775 MHZ 10.19 dar T2 1 84,2567 74 MHZ 10,65 dam
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ectrum - ctrum
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.5899 MHZ 13,56 dam ML L 782.6079 MHZ 17.86 dam
T1 1 777.50445 MHz 11,98 dém Oce Bw 898710129 MHz T1 L 777.52045 MHz 10.90 dem Oce Bw £.98910109 MHz
T2 1 78649155 MHz 11.21 dém T2 1 786.50955 MHz 11.22 dam
L I 4 e [S JL -

Middle Channel / 10MHz / 64QAM
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Ref Level 30.00 GBm  Offset 1140 GB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,40 OB & RBW 300 kHz
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Type | Ref | Trc | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | y-value | __Function | Function Result |
ML 1 783.3485 MHz 15.14 dbm ML 763.2719 MHz 15.94 dbm
T1 1 779.764224 MHZ 9.37 dBm Onc Bw 4.479552045 MHz T1 1 777.43846 MHZ 10.27 dBm oce Bw 9.083091691 MHZ
T2 1 784.243776 MHz 3,69 dbm T2 1 786.52155 MHz 3,97 dem
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum = trum i
Ref Level 30.00 cbm  Offset 11,40 dB & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.40 & = RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0de SWT 127 ps @ VBW  1MHz  Mode FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.128 MRz 12,37 dam ML 7B2.5108 MHZ 13,54 dam
T1 1 779.767223 MHz .80 dBm Oce Bw 4480551545 MHz T1 L 777.47245 MHz .57 dBm Oce Bw 9.00309969 MHz
T2 1 784.247775 MHZ 7.09 dam T2 1 786.47555 MHz .14 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

P

rum

(=)

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto FFT

Spe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 d& Mode Auto FFT

(@1 AvgPwr o1 AvgPWr
Limit heck PABS Limit ¢heck PABS

20 dbfre—fouRlons Jinve sps | 5 paks e e - ’

10 de ” 10 dém “

0 dBm H 0. dem ”

-10 dBi — fJ \ -10 dBm: —] l l

20 d f -20 dBm { l

SPURIOUS_LINE_ABS i \ | SPURIOUS_LINE_ABS_ { \l

40 dB [ |\.\m -40 dBm Y

S0 dB 1 i e s kYt 50 dBm P i i e it !\-

K | i J

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz

Spurious Emissions Spurious Emissions
Range Low | Range U | RBW | Frequen |  Powerabs | ALimi Range Low |  Range U | RBW | Frequenc: |  Powerabs | ALimit

—Range Range Up equency |___range Low Range Up aguency
763.000 MHz 775,000 MHz 6,250 kHz 767.35764 MHz -52.05 dBm -24.05 0B 763.000 MHz 775.000 MHz 6.250 kHz 765.76324 MHz -58.82 dbm -23.82 db
775.000 MHz 775.900 MHz 100.000 kHz 775.77458 MHz -46.688 dBm -33.88 dB 775.000 MHz 775.900 MHz 100.000 kHz 77586269 MHz -47.14 dBm -34.14 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.51 dBm -38.51 dB 775.000 MHz 776.000 MHz 30.000 kHz 775.93492 MHz -52.53 dbm -39.53 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 21.46 dBm -8.54 dB 776.000 MHz 788,000 MHz 100.000 kHz 786,63936 MHz 21.25 dém -8.75 dB
768.000 MHz 788,100 MHz 30.000 kHz 788.07108 MHz -52.37 dém -39.37 dB 788.000 MHz 768.100 MHz 30.000 kHz 788.00005 MHz -50.97 dbm -37.97 dB
768.100 MHz 793.000 MHz 100.000 kHz 790.08007 MHz -46.30 dBm -33.30 dB 788.100 MHz 793,000 MHz 100,000 kHz 788,27378 MHz -44.64 dBm -31.64 dB
793.000 MHz B806.000 MHz 6.250 kHz 800.43506 MHz -59.01 dBm -24.01 dB 793.000 MHz 806.000 MHz 6.250 kHz 797.16234 MHz -58.93 dBm -23.93 dB

Y
it j o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

rur

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto FFT

Spe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 d& Mode Auto FFT

(@1 AvgPwr @1 AugPwr —
Limit §heck PAES Limit ¢hack PABB
20 dbifie _$BURIOUS JINE ABS paksg 20 dbire—fFRURIOUS_LINE _ARS. e
10 dB 10 dBm =
s
0dBm t Mﬁ' 0 dem
-10 g8 l }‘ -10 dBm — fl
-20 dB ‘ - -20 dBm
SHURID r’[( \“-\m., SFURIOUS_LINE_AB j
SPURIOUS_LINE_ABS ~ | SPURIOUS_LINE_A85_ Nt
40 db A u“’]"“ -40 dem ’J,fj
50dB r 50 dBm o
~ _}_/J I it
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,98202 MHz -54.33 dBm -19.33 dB 763.000 MHz 775.000 MHz 6.250 kHz 76366533 MHz -58.88 dBm -23.88 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.85909 MHz -36.21 dém -23.21 dB 775.000 MHz 775.900 MHz 100,000 kHz 775,13082 MHz -47.09 dBm -34.00 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99276 MHz -39.41 dBm -26.41 dB 775.900 MHz 776.000 MHz 30.000 kHz 775,99286 MHz -51.48 dbm -38.48 db
776.000 MHz 788.000 MHz 100,000 kHz 781,50849 MHz 8.93 dém -21.07 di 776.000 MHz 788.000 MHz 100.000 kHz 782,80320 MHz 8.61 dBm -21.39 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09995 MHz -46.66 dBm -33.66 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,00005 MHz -39.01 dém -26.01 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.10245 MHz -41.67 dBm -28.67 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz -34.11 dBm -21.11 dB
793.000 MHz 806.000 MHz 6.250 kHz 79320130 MHz -58.21 dBm -23.21 dB 793.000 MHz 806.000 MHz 5.250 kHz 793.14935 MHz -55.50 dBm -20.50 dB
v
I ) )
Date: 2 01:40:13

D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
- rum u%-l Spe m
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto FFT RefLevel 30.00 dém  Offset 11,40 d3 Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr —
Limit Jheck PABS Limit ¢heck PARS
20 dbHie—$EURIOUS JINE ABS ‘ paks S AR e - [
10da I\ 10 dBm J‘
0.dbm \‘ 0dBm ’%
-10 dB J % -10 dBm — l !
20 dB f ! 20 dBm |
i I
an dn | B
SPURIOUS_LINE_ABS Ilf \l | SPURIOUS_LINE_ABS 1
40 B ] 40 dem AW \;\I T
STt DL VR P
S0dB i-\m mw—--—u-m-—-mw\,lr‘“ww 50 dBm -JI‘"‘ !’I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 khz 770.53447 MHz -58.87 dém -23.87 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.22178 MHz -58.95 dBm -23.95 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.33851 MHz -46.81 dém -33.81 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.40864 MHz -46.80 dBm -33.80 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.96538 MHz -52.51 dBm -39.51 dB 775.000 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.85 dbm -39.85 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36084 MHz 21.14 dBm -8.86 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.28 dBm -9.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07597 MHz -52.70 dBm -39.70 dB 788.000 MHz 786.100 MHz 30.000 kHz 788.02243 MHz -50.23 dBm -37.23 dB
786.100 MHz 793.000 MHz 100.000 kHz 788.36678 MHz -46.08 dBm -33.08 dB 788.100 MHz 793.000 MHz 100.000 kHz 7688.03462 MHz -42.37 dBm -29.37 dB
793.000 MHz 806.000 MHz 6.250 khz 803.37013 MHz -59.04 dém -24.04 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.69481 MHz -58.85 dBm -23.85 de
i ) [ w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrur I:Iél_1 Spe m =
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto FFT Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto FFT
S6L Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit ¢heck [ L!"”l heck PASS
20 dbife _$PURIOUS ) INE_ABS pARS 20 dblpe —SPURLOUS L INE_ABS D
10 dB 10 dém
PR S,
0dBm |I ) 0 dem Jrvv\m {
-10 dB: — 1‘ -10 dem — J‘ |
-20 dB /J '\-\M -20 dBm ’} \
SPURIOUS. LINE 4BS r | SPURIGUS_LINE_aBS_ L~
~ W
-40 dB [, —VMI“ -40 dBm -
[,
504 -50 dBm —
) ] | -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | powerabs | ALim| Rangelow | Rangeup | RBW | Freguency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,98202 MHz -55.37 dBm -20.37 de 763.000 MHz 775.000 MHz 6.250 kHz 770.82218 MHz -58.98 dBm -23.98 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -37.99 dém -24.99 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,84201 MHz -47.07 dBm -34.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90714 MHz -42.09 dBm -29.09 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.92233 MHz -52.18 dbm -39.18 dB
776.000 MHz 788,000 MHz 100,000 kHz 781,17283 MHz 7.16 dBm -22.84 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,69530 MHz 7.11 dBm -22.89 d8
788.000 MHz 788.100 MHz 30.000 kHz 768.09835 MHz -47.53 dBém -34.53 d8 786.000 MHz 788,100 MHz 20.000 kHz 788,07498 MHz -40.87 dBm -27.87 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -42.50 dBm -29.50 dB 788.100 MHz 703,000 MHz 100.000 kHz 788,51853 MHz -35.87 dBm -22.37 dB
793.000 MHz 806,000 MHz 6,250 kHz 793,37013 MHz -58.94 dém -23.94 dB 793.000 MHz 805.000 MHz 6.250 kHz 793.03247 MHz -56.18 dbm -21.18 dB
Y
i (] il )
Date: 27.MAY.2025 0l:41:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
- rum u%-l Spe m
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto FFT RefLevel 30.00 dém  Offset 11,40 d3 Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr —
Limit Jheck PABS Limit ¢heck PARS
20 dbe—feuRIONS L Ine Ang paks 20 dbipe—SBURLOUS | INE_ABS o l,
10 d3 ﬂ 10dBm J‘\
0.dbm \\ 0dBm |l
10 dB j !‘ -10 dBm —
il [l
-20 dB “ ! -20 dBm { ]|
SBURIOUS. LINE ABS j L\ | SPURIOUS_LINE ABS f Ik
-40 dB -40 dem +
s T N B oy
S0ds Jrv "‘«\mw_hwwv._r 50 gBm J(_‘ - !\,«
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 khz 771.15784 MHz -£9.10 dém -24.10 0B 763.000 MHz 775.000 MHz 6.250 kHz 763.04195 MHz -59.02 dBm -24.02 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82672 MHz -46.67 dBm -33.67 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.27378 MHz -47.44 dBm -34.44 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.96179 MHz -52.50 dBm -39.50 dB 775.000 MHz 776.000 MHz 30.000 kHz 775.93631 MHz -52.48 dBm -39.48 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34885 MHz 20.26 dBm -9.74 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 19.64 dBm -10.36 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01723 MHz -52.96 dBm -39.96 dB 788.000 MHz 786.100 MHz 30.000 kHz 788.06708 MHz -51.49 dBm -38.49 db
786.100 MHz 793.000 MHz 100.000 kHz 790.B0455 MHz -46.40 dBm -33.40 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.89266 MHz -42.31 dBm -29.31 d8
793.000 MHz 806.000 MHz 6.250 khz 801.92857 MHz -59.01 dém -24.01 d& 793.000 MHz 806.000 MHz 6.250 kHz 793.92857 MHz -59.06 dBm -24.06 dB
i ) [ w
Date: 2 0l:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum | @[ spectrum v
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto FFT Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto FFT
S6L Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AugPwr —
Limit ¢heck [ L!"”l heck PASS
20 dbife _$PURIOUS ) INE_ABS paks 20 dblpe —SPURLOUS L INE_ABS D
10 dB 10 dém
- e
0dBm o™ 0 dem J‘ww {
-10 dB: | \‘ -10 dBm — j |
20 dB J | -20 dBm T
1 I 1\
PURID ) X SPURIGUS_LINE a8 ! 1
gpl ous | (S SPUR| S _L! 3,
PURIOUS_LINE_AB! f‘ \A'\’”H = - _ABS_ | \A.
40 dB i -40 dBm o i
[ orertiaem, ™
50dB NVT 50 dem 1
N » .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | powerabs | ALim| Rangelow | Rangeup | RBW | Freguency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,95804 MHz -56.16 dBm -21.16 dB 7632.000 MHz 775.000 MHz 6.250 kHz 76540360 MHz -59.06 dBm -24.06 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -40.53 dBm -27.53 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.23871 MHz -46.60 dBm -33.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94500 MHz -44.75 dBm -31.75 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92852 MHz -52.12 dBm -39.12 dB
776.000 MHz 788,000 MHz 100,000 kHz 761,23277 MHz .57 dBm -23.43 0B 776.000 MHz 788.000 MHz 100.000 kHz 783.18681 MHz 6.12 dBm -23.88 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.05899 MHz -45.10 dBm -36.10 d& 786.000 MHz 788,100 MHz 20.000 kHz 788,02842 MHz -43.22 dBm -30.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.31294 MHz -43.93 dBm -30.93 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,25909 MHz -38.32 dBm -25.32 dB
793.000 MHz 806.000 MHz 6,250 kHz 794,03247 MHz -59.07 dém -24.07 dB 793.000 MHz 805.000 MHz 6.250 kHz 793.70775 MHz -57.02 dbm -22.02 dB
Y
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG550916B

LTE Band 13 / 5MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto FFT

Spe m

Ref Level 30,00 dém
SGL Count 100/100

Offset 11,40 dB Mode Auto FFT

(@1 AvgPwr [@1 avgPwr
Limit dhack oaks Limit ¢heck PAES
20 dbHe—fRURLONS JINE ABS paks 20 dbipe—SBURLOUS | INE_ABS L
10 d3 |ﬂ 10dBm ﬁ
0 dbm [ 0 dBm |i
-10 de — % -10 dBm — | \
-20 dB ; 'l -20 dBm # ]|
PN oo {
SPURIOUS_LINE_ABS fJ i ﬁ | SPURIOUS_LINE_ABS ) I 1‘
40 dB ) 40 dBm /
1
A SN S R
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit Range Low Range Up | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 772.98002 MHz -52.00 dBm -24.00 d& 763.000 MHz 775.000 MHz 6.250 kHz 769.73127 MHz -58.97 dbm -23.97 db
775.000 MHz 775.900 MHz 100.000 kHz 775.50844 MHz -47.02 dBm -34.02 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.73951 MHz -46.81 dBm -33.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93731 MHz -52.52 dBm -39.52 dB 775.000 MHz 776.000 MHz 30.000 kHz 775.98995 MHz -53.14 dBm -40.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34885 MHz 16.22 dém -13.71 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,66334 MHz 16.01 dBm -13.99 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00166 MHz -53.08 dBm -40.08 dB 788.000 MHz 786.100 MHz 30.000 kHz 788.06085 MHz -51.61 dbm -38.61 dB
768.100 MHz 793.000 MHz 100.000 kHz 7688.73881 MHz -45.92 dBm -32.92 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.79755 MHz -41.96 dBm -28.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.43506 MHz -58.91 dBm -23.91 dB 793.000 MHz 806.000 MHz 6.250 kHz 796,70779 MHz -58.98 dbm -23.08 dB
i ) [ w
Date: 2 01:46:05 a

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto FFT

Spe m

Ref Level 20,00 dém
SGL Count 100/100

Offset 11,40 d& Mode Auta FFT

(@1 AvgPwr @1 AugPwr —
Limit ¢heck [ L!"”l heck PASS
20 dbife _$PURIOUS ) INE_ABS pARS 20 dbhpe—FRUSLAUS | Ive aBs D
10 dB 10 dém
0 dBm o] 0 dem ‘;ﬂw\,
10 de [ ’ -10 dem —] | ‘|
20 dB { i -20 dBm
JJ | ) \
SPURIOUS. LINE 4BS | SPURIOUS_LIME_ABS Ji \
40 dB 40 dBm e =
E - - )
s R
5048 _‘J["' I s 50 dem -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | powerabs | ALim| Range Low Rangeup | RBW | Freguency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.,94605 MHz -57.93 dém -22.93 dB 7632.000 MHz 775.000 MHz 6.250 kHz 767 40559 MHz -59.05 dBm -24.05 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.57 dBm -31.57 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.53811 MHz -47.14 dBm -34.14 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98546 MHz -49.14 dBm -36.14 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.99775 MHz -52.90 dBm -39.90 db
776.000 MHz 788,000 MHz 100,000 kHz 781.62837 MHz 4,77 dBm -25.23 0B 776.000 MHz 788.000 MHz 100.000 kHz 782,53946 MHz 4.52 dBm -25.48 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.02253 MHz -51.78 dBém -38.78 d& 786.000 MHz 788,100 MHz 20.000 kHz 788,02792 MHz -44.64 dBm -31.64 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.61 dBm -32.61 dB 788.100 MHz 703,000 MHz 100.000 kHz 788,73392 MHz -40.16 dBm -27.16 dB
793.000 MHz 806,000 MHz 6,250 kHz 796,72078 MHz -53.93 dBm -23.93 dB 793.000 MHz 805.000 MHz 6.250 kHz 793.81165 MHz -57.95 dbm -22.95 dB
i J (] il )
Date: 27.MAY.2025

Page Number 1 A13-12 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Le

SGL Count 100/100

vel 30.00 dem  Offset 11.40 dB Mode Auto FFT

Ref Level 30,00 dém Offset 11.40 dB
SGL Count 100/100

Mode Auto FFT

@1 avgPwr @1 AugPwr
Limit heck PARS Limit gheck PARS
20 dblite _BURIOUS | INE_ABS paks 20 dbjfe _SPURIOUS | INE_ABS paBS
10 demr 10 dem
e P —
0 dBm |""’”” I 0 dBm J"“V*"’ b
-10 dBm J‘ i -10 dem ’ ‘[
-20 dBm - 20 dB
J , \ ) j \
SPURIOUS_LINE_ABS /I \.“,._m SPURIOUS_LINE_ABS 7 I\“\
/ Pt
~40 dBm 40 der : ™ o
-50 dBm m—— S -50 dBm o ]
. _J M " _J M i,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -58.02 dBm -23.02 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz -58.41 dBm -23.41 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -41.17 dBm -28,17 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.96 dBm -29.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -44.88 dBm -31.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -47.00 dBm -34.00 dB
776,000 MHz 788.000 MHz 100.000 kHz 782.14386 MHz 5.64 dBm -24.36 dB 776,000 MHz 788.000 MHz 100.000 kHz 781.52048 MHz 4,75 dBm -25.25 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.09785 MHz -38.73 dBm -25.73 dB 788.000 MHz 786.100 MHz 30.000 kHz 786.09106 MHz -40.42 dBm -27.42 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.39615 MHz -33.17 dBm -20.17 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.24930 MHz -35.31 dBm -22,31 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.12338 MHz -46.72 dBm -11,72 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.42208 MHz -48.90 dBm -13.90 dB
{ JL J { N J b o

LTE Band 13 / 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,40 dB Mode Auto FFT

Ref Level 30.00 dém Offset 11 .40 d&
SGL Count 100/100

Mode Auto FFT

(@1 Avgpwr @1 Avgpwr
Limit ¢heck PAES Limit Gheck PABS
20 dbife_tBURIOUS | INE_ABS paks 20 ghife_SDUBIOUS | INE_ARS paks
10 dBm 10 dem
o] .
0 dem: l r 0 dém F =
-10 dBm ‘ i -10 dBm I [
-20 dBm | l -20 dB ‘ l\
e o |
SPURIOUS_LINE_ABS 7 T SPURIDUS_LINE_ABS i )
o Ny a8 \
40 dBm i 40 dem ]
-50 dBm it 50 dBm O
) _J e ) ‘
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -58.63 dBm -23.63 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.68232 MHz -58.97 dBm -23.97 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.89055 MHz -45.27 dBm -32,27 d& 775,000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -46.59 dBm -33.59dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98876 MHz -48.89 dBm -35.89 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97917 MHz -51.05 dBm -38.05 dB
776,000 MHz 788.000 MHz 100.000 kHz 782.71928 MHz 4,18 dBm -25,82 dB 776,000 MHz 788.000 MHz 100.000 kHz 782.20380 MHz 1.48 dBm -28.52 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.06798 MHz -43.59 dBém -30.59 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -46.64 dBm -33.64 dB
788,100 MHz 793.000 MHz 100,000 kHz 788.28357 MHz -37.98 dBm -24,98 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.53182 MHz -41,37 dBm -28,37 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.34416 MHz -51.94 dBm -16.94 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.33117 MHz -55.15 dBm -20.15 dB
{ JL J ) e L (]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spect .
Ref Level 0,00 dBm  Offset 11,40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit 'thrrk Limit Tmrk PAES
ne _$PURIOUS_LINE_ABS ne SPURIOUS |LINE_ABS PABS
-10 defE— 10 iR
SPURIQUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 der
-30 dBm -30 dB
-40 dBm . = = = -40 dBm =
e e st
-50 dBm J -50 dBm H" —
-70 dBm 70 dB
-80 dBm -80 dBm
-90 dBm -a0 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Range Low Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz £41.89204 MHz -56.55 dBm -43.55 dB 30.000 MHz 763.000 MHz 100.000 kHz 751.68812 MHz -56.45 dBm -43.45 dB
806,000 MHz 1,000 GHz 100.000 kHz 879.24094 MHz -55.94 dBm -42,94 dB £06.000 MHz 1.000 GHz 100.000 kHz 825.51637 MHz -55.63 dBm -42.63 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55461 GHz -44,83 dBm -31.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.55961 GHz -44,73 dBm -31,73 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.50486 GHz -40.81 dBm -27.81 db 3.000 GHz 8,000 GHz 1.000 MHz 6.52536 GHz
bl hid
L JL J L JL )
27.MAY
Highest Channel / QPSK
Spec 1 :?
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1ank Pabs
10 ddne IDUR]OUS LINE_ABS PAES
OUS_LIMNE_
-30 dBr
-40 dem — -
~ P A
-50 dém J
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 760,58126 MHz -56.41 dBm -43.41 dB
£06.000 MHz 1.000 GHz 100.000 kHz 915.65534 MHz -55.83 dBm -42.83 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -43.93 dBm -30.93 dB
3.000 GHz 8,000 GHz 1.000 MHz £.59335 GHz -40.65 dBm -27.65 dB
v
I J [
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swanranas. FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 13 / 10MHz

Middle Channel / QPSK

Spectrum

SGL Count 100/100

Ref Level 0.00 dém Offset 11.40db

Mode Auto Sweep

(@1 sugPwr
Limit (L.mk PARS
j PURIOUS_LINE_ABS PABS
-10 &R
| SPURIOUS_LINE_ABS_
-20 dBs
-30 de
-40 dBém
I P e I
e
-50 dém J
-70 dBém
-80 dém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up \ RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 629.23642 MHz -56.51 dBm -43.51 dB
B06.000 MHz 1.000 GHz 100.000 kHz 947.36641 MHz -55.81 dBm -42.81 dB
1.000 GHz 2.000 GHz 1.000 MHz 1,55561 GHz -44.49 dBm -31.49 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.89286 GHz -40.70 dBm -27.70 dB
28 T

JL
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swanranas. FCC RADIO TEST REPORT

Report No. : FG550916B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0136
40 Normal Voltage 0.0006
30 Normal Voltage 0.0091
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0061
0 Normal Voltage 0.0157
-10 Normal Voltage 0.0155 PASS
-20 Normal Voltage 0.0092
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0150
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0029
Note:
1. Normal Voltage =3.3 V. ; Minimum Voltage =3.135 V. ; Maximum Voltage =3.6 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Page Number : A13-16 of 16




swanranas. FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.43 5.36 5.86 6.52 PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.78 5.59 6.14 6.41 PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 14 / 5SMHz /| QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum =
Ref Level 30.00 dém  Offset 11.30 d& Ref Level 30.00 dém  Offset 11,30 db
| 30 dB_AQT 2ms & RBW & MHz o att 30 0B AQT 2ms @ RBW S MHz
@153 view @153 view
SR B
0, 0,
00 00 -
< 5 =
\ 5 N 5
1E- T 1E- T
4§

| \ | \

} L \
1 t 1 +

. \
1E 1E iy

[CF 793.0 MHz Maan Pwr + 20.00 dB [CF 793.0 MHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | 0% | 104 | 0.a% | 0010 | Mean | pPeak | crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 2165 dem | 26.50 dBm 4.50 b 2.23 dB 3.80 dB 4.43 db 4.76 db Trace 1 | 20.62 dém 26,55 dém 5.53 db 2.95 dB 453 db 536 db 574 db
i )| [ [ CEEEREEN ] i )| AnERED e

LTE Band 14 / 5SMHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

lcF 793.0 MKz

Spectrum =
Ref Level 30.00 dém  Offset 11,30 db Ref Level 30.00 dém  Offset 11,30 db
o att 30 0B AQT 2ms @ RBW S MHz o att 30 0B AQT 2ms @ RBW S MHz
@153 view @153 view
=
S
0, - -
B | e
<
00 S 00
X X
X A
1E- 1E-
&
3 N N
%
1 1 \l
; T
\I ¥
1EL | 1E 1

1
Maan Pwr + 20.00 dB |CF 793.0 MHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean pPeak | crest | 0% | 104 | 0.a% | 0010 | Mean | pPeak | crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 15.56 dém 26,33 dém 6.77 b 2.95 dB 490 d& 5,56 db ©.36 0B Trace 1 [ 17.63dém 2529 dém 7.66 dB 3.04 d8 513 dB 6,52 db 7.25 db
i ] [TIREE) i ] ()
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dam  Offset 11.30 d@

lo_Att

Spectrum

=
Ref Level 30.00 dém  Offset 11.30 d&

30 dB_AQT 2ms & RBW 10 MHz o att 30 dB_AQT 2ms & RBW 10 MHz

@153 view @153 view

=T o =T
. < B
AN
0,0 5 0,0 =
X o
5. < L8 <
\\ \-
1E- - 1E-
i Y
\ R \ N
\ .
1 : 1 .
'\ |
1

1E- 1 1E- |
[CF 793.0 MHz Maan Pwr + 20.00 dB [CF 793.0 MHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000

Mean Peak crest | 0% | 104 | 0.a% | 0010 | Mean | Peak crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 21.71dem | 26.95 dém 5.26 db 2.41d8 .00 dB 4.78 db 513 db Trace 1 | 20.73 dem | 27.34 dBm 6,61 0B 3.01d8 47z dB 559 db .14 0B
— — — —
JL J [ EECERE ] JL J [ EECERE ]

LTE Band 14 / 10MHz / 256 QAM

Middle Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 11.30 d& Ref Level 30.00 dém  Offset 11.30 d&
o att 30 dB_AQT 2ms & RBW 10 MHz o att 30 dB_AQT 2ms & RBW 10 MHz
@153 view @153 view
o, = - o
e oH i
S .
3 N
00 00
& < N <
1E- T 1E- -
X N % S
\ \
b ) \
1 i 1 r
} i
| §
164 . 164
i
[CF 793.0 MHz Maan Pwr + 20.00 dB [CF 793.0 MHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean Peak crest | 0% | 104 | 0.a% | 0010 | Mean | Peak crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 15.63 dem | 26.77 dBm 7.15 db 3.10 d8 5.07 d& 6,14 db .54 0B Trace 1 | 17.77 dem | 25.89 dBm 512 0B 3.13 d8 5.23 db 6,41 db 7.33 db
— — — —
JL J [ [ CEEEREEN ] JL J [ EECERE ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.01 4.92 9.72 9.80 - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.02 5.10 9.98 9.86 - - - -
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